
(English Version)
FROM SERIAL NO: 308A001001, 312A001001 HANDBOOK: 308068 (REV .1.)
ISSUE   21.04.04

OWNER'S HANDBOOK

Hawk
CODES

308A 312A
(Auto Drive)  (Push)

308068 (1)  27/4/04  12:26 pm  Page 1.1



1.2

Code 308A 312A

Engine Briggs & Stratton Sprint 40 Briggs & Stratton Sprint 40

Engine type 10D902-0155-B1 10D982-0164-B1

Engine/Cutterbar speed 2900 rpm 2900 rpm

Fuel type Unleaded petrol Unleaded petrol

Fuel capacity 1.0 litres 1.0 litres

Oil type SAE 30 engine  oil SAE 30 engine  oil

Oil sump capacity 0.6 litres 0.6 litres

Cutting width 410mm 410mm

Cutting height 12 - 65mm 12 - 65mm

Overall dimensions 1,340 x 451 x 1,041mm 1,340 x 451 x 1,041mm

Dry Weight 24.5 Kg 28.3 Kg 

1 Handlebar.
2 Ground Drive Clutch Lever (312 Only).
3 Grassbag Assembly.
4 Rear Deflector.
5 Serial Number Decal.
6 Oil Filler Cap and Dipstick.
7 Height of Cut Adjuster.
8 Spark Plug Lead.
9 Primer Bulb.
10 Fuel Filler Cap.
11 Handlebar Securing Knob.
12 Rope Guide.
13 Engine Start-Grip.
14 Engine Stop lever.
15 Air Cleaner.
16 Height of Cut Indicator.

1D30800B

1
2

3

4

56

7
8

9

10

11

12

13

14

16

15

Specifications

MAIN FEATURES /SPECIFICATIONS

Main Features

308068 (1)  27/4/04  12:26 pm  Page 1.2



1 Deck 305101V 1 1
2 Key 1662 1 1
3 Engine - Compliance 312004 0 1

Engine - Compliance 308054 1 0
4 Bracket - Scraper 306120 0 1
5 Pulley 306123 0 1
6 Screw - Pan. Pozi Taptite M6 x 16 09596 6 6
7 Height Adjuster Handle 305112 1 1
8 Decal - Engine 6298 1 1
9 Screw - UNC Taptite 3/8" x 1.1/4" 09349 3 3
10 Decal - Height of Cut 305113 1 1
11 Decal - Grass Blade 410064 1 1
12 Decal - Hayter / Royal Warrant 410087 1 1
13 Decal - Serial No. - 1 1
14 Spring 301031 0 1
15 Trigger 300066 1 1
16 Trigger Spring 300067 1 1
17 Axle Bolt 308021 1 1
18 Compensating Spring 300070 1 1
19 Washer - M6 Plain 09472 6 7
20 Pillar 300137 1 1
21 Nut - M6 Nylon Ins 'T' Type 09544 2 2
22 Rear Roller 201007 2 0

Rear Roller 239065 0 1
23 Throwplate 300124 1 1
24 Axle Bush 305108 2 2
25 Belt - V 306050 0 1
26 Driven Pulley 306102 0 1
27 Screw - No 10 x 3/4"  09706 0 4
28 Ferrule 305115 2 2
29 Washer - 3/8" Plain (Axle Spacers) 09271 1 1 As required
30 Nut - 3/8" UNF Nylon Ins. 'T' Type 09216 1 1
31 Nut - M4 Nyloc Ins ‘T’ Type 09657 0 1
32 Axle Support 305130 1 1
33 Compensating Pulley 301020 0 1
34 Compensating Plate 301050 0 1
35 Grip-Fix 02385 2 3
36 Grip-Fix 04020 0 2

1.31

PARTS LIST

ITEM NO.
QTY.

308A 312ADESCRIPTION PART NO. ITEM  NOTE

308068 (1)  27/4/04  12:26 pm  Page 1.31



1.32

LISTPARTS

ITEM NO.

37 Bearing Half 301030 0 1
38 Jockey Arm Assembly 301015 0 1
39 Pulley - Tensioner 239021 0 1
40 Screw - 6 x 16 Pozidrive 09634 2 2
41 Adapter MU42734 1 1
42 Cutterbar 302026 1 1
43 Washer MU17x137 1 1
44 Plate - Securing 219037 3 3
45 Washer - M4 09658 1 1
46 Bolt - Hex Hd 3/8" x 1.1/2" UNF 09118 1 1
47 Rod - Connecting 305109 1 1
48 Screw -  Hex W/Hd M6 x 12 09546 4 5
49 Hub Cap 219143 2 2
50 Nut - Wheel 1/2" Nyloc 4486 2 2
51 Wheel - 6" 302016 2 2 inc. item 92
52 Axle - Front Assembly 300111 1 1
53 Rear Roller Frame 306115W 0 1

Rear Roller Frame 308050W 1 0
54 Roll Pin 03997 0 1
55 Clutch Lever 306094W 0 1
56 Handlebar - Upper 305091W 1 1
57 Lever - Engine Stop 340179 1 1
58 Pivot Pin 340182 2 2
59 Washer -  Nylon 09688 6 2
60 Screw - 6mm x 20 09687 2 3
61 Drive Fastener 300144 2 2
62 Cable - Clutch 306107 0 1
63 Bracket - Clutch Cable 306108 0 1
64 Rope Guide 305127 1 1
65 Cable - Engine Break 312002 0 1
66 Screw - M5x35 09358 ? ?
67 Screw - M4x35 09704 0 1
68 Cable Tie 3966 3 3
69 Rope Guide 305093 1 1
70 Tube Plug 300160 2 2
71 Bolt -  Saddle Hd  M8 x 45 226024 2 2
72 Knob 226013 2 2
73 Nut - Cap M8 234051 2 2
74 Nut - Nylon Ins. 'T' Type M8 09441 2 2
75 Handlebar - Lower 300062 2 2
76 Deflector 305102 1 1

QTY.
308A 312ADESCRIPTION PART NO. ITEM  NOTE

308068 (1)  27/4/04  12:26 pm  Page 1.32



77 Decal - Caution 219189 1 1
78 Screw -  Hex W/Hd M6 x 20 09575 3 3
79 Spring - Deflector R/H 305111 1 1
80 Rod - Deflector 305103 1 1
81 Spring - Deflector L/H 305110 1 1
82 Grassbag 305104 1 1
83 Frame - Grassbag 305105W 1 1
84 Screw - Hex W/Hd M6 x 16 09365 2 2
85 Sealing Strip 305119 1 1
86 Grassbag - Complete Assembly 305118 1 1
87 Bolt - Coach M8x40 09379 2 2

1.33

PARTS LIST

ITEM NO.
QTY.

308A 312ADESCRIPTION PART NO. ITEM  NOTE

308068 (1)  27/4/04  12:26 pm  Page 1.33



1.34

54

19

21

1

2

14

38

39
36

27

2636

5

19
647

46

43

35

51

51

44

6

37

20
19

40

52

60

67

9

10

12

16

15

6 78

77

83
82

86

79

78

81

80
87

13

28

76

62

58

59

59
56

31
45

58

70

71 70

72
73

74

75

75

73
74

68

72

42

41

23
17

22

84

78

32

35

53

35 34
33

30
29

18

19

69

19

61

21

5557

60
60

68

68

25

49
50

24

44

48

24

44

48

48

2D308A/312A/01A

50
49

4

64

63

67

65

3

85

8

66

61

11

LISTPARTS

308068 (1)  27/4/04  12:26 pm  Page 1.34



308068 (1)  27/4/04  12:26 pm  Page 1.35



1.36

CUSTOMER INFORMATION /NOTES

Serial No:

Engine Type:- 10D902-0155-B1 (308A) Engine:- Briggs & Stratton Sprint 40

Engine Type:- 10D982-0164-B1 (312A) Engine:- Briggs & Stratton Sprint 40

Date of Sale:-

Your Local Dealer:-

Notes:-

308068 (1)  27/4/04  12:26 pm  Page 1.36


	watermark0: 
	watermark1: 
	watermark30: 
	watermark31: 
	watermark32: 
	watermark33: 
	watermark34: 
	watermark35: 


